



Test order / Report No. BVIPL / STEEL : ML/461/7/2017/2
Date of Receipt : 06-07-2017

Date : 10-07-2017
Page : 1

Global Ispaat Limited

M-18,19 and L-16,Cuncoilm Industrial estate,cuncoilm, Salcete, Goa-403703

TEST REPORT ON REINFORCING STEEL

Source of sample : Sample supplied by the customer
No of Samples Tested : Three
Customer's Reference : Letter No. GIL/217/2017-18 dated 04.07.2017
Date of Test : 10-07-2017
Project* : Not furnished
Clients name* :
Brand Name* : MAGNA TMT
Conditions of sample : Satisfactory
Test Method : IS: 1608-2005 (Reaffirmed 2011), IS: 1599-1985 and IS:1786-2008

PHYSICAL PROPERTIES :

Sl.No	UIN	Identification*	Nominal Dia* (mm)	Mass (WT.) (kg/m)	0.2% Proof Stress / Yield Stress (N/mm ²)	U T S (N/mm ²)	Elongation (%)	Bend Test	Rebend Test
1	17021547	Grade - Fe-550	10	0.582	553	599	26.0	PASSES	PASSES

Requirements as per IS : 1786 - 2008

Dia (mm)	Mass (wt.) (Kg/m) (Min.)	Dia (mm)	Mass (wt.) (Kg/m) (Min.)	Grade	0.2% Proof Stress (N/mm ²) (Min.)	U T S (N/mm ²) (Min.)	Elongation (%) (Min.)
8	0.363	20	2.366	Fe - 415	415	485 or 10% more than Actual Proof Stress whichever is higher	14.5
10	0.567	25	3.697	Fe - 500	500	545 or 8% more than Actual Proof Stress whichever is higher	12.0
12	0.834	28	4.638	Fe - 550	550	585 or 6% more than Actual Proof Stress whichever is higher	10.0
16	1.483	32	6.058				

* As furnished by the customer

Remarks : The tested samples conforming to IS:1786-2008 requirements for Fe-550 Grade with respect to Physical tests conducted.

Note : 1. The Results relate only to the samples tested
2. Report shall not be reproduced, except in full, without the written approval of the lab.
3. Any correction invalidates this report.

for **BUREAU VERITAS (INDIA) PRIVATE LIMITED**
Construction Services Laboratory

Soma Raviteja
10.07.2017
SOMA RAVITEJA
Engineer-LAB



Bureau Veritas (India) Private Limited
(Construction Services Laboratory)
Shed No. C-27, Industrial Estate
Yeyyadi, Mangalore - 575 008, India
Tel.: +91 824 2213571
lab.mangalore@in.bureauveritas.com

Regd. Off. : Marwah Centre, 6th Floor
K. Marwah Marg, Off Saki-Vihar Road
Andheri (East), Mumbai - 400 072, India
Tel.: +91 22 66956300 Fax: +91 22 66956309
www.bureauveritas.co.in
CIN : U74210MH2001PTC134262

Offices/Labs at: Ahmedabad, Bangalore
Baroda, Bhopal, Chennai, Cochin
Coimbatore, Delhi, Goa, Hubli, Indore
Jaipur, Kakinada, Kandla, Kolkata
Ludhiana, Nagpur, Nashik, Pune, Raipur
Surat, Trichy & Visakhapatnam